



# Results of Test: WIL 389717

## Aluminios Cortizo S.A.U

Extramundi, S/N. 15910,  
Padrón (A Coruña),  
España

This document confirms that performance testing was conducted on 5 April 2016. Testing was conducted to the following standard:

- BS 6375 Part 1: 2009 Performance of windows and doors – Part 1: Classification for weathertightness and guidance on selection and specification

The following results were achieved:

Product tested	Cortizo Bi-Fold Doorset		
Summary of testing procedure			Result
	Test Standard	Classification Standard	
Air permeability	BS EN 1026: 2000	BS EN 12207: 2000	600Pa (Class 4) *
Watertightness	BS EN 1027: 2000	BS EN 12208: 2000	600Pa (Class 9A) *
Wind resistance	BS EN 12211: 2000	BS EN 12210: 2000	1200Pa (Class A3) *
Exposure category		BS 6375: Part 1: 2009	1200

Air leakage at 50pa was 3.09m<sup>3</sup>/h positive pressure and 3.16m<sup>3</sup>/h negative pressure. The perimeter length of opening light was 6.75m.

The results relate only to the specimen tested, as detailed in the technical specification

*\* performance assessed from Debar report BMT/MTP/F15279/02*

Issued by  
Mark West  
Laboratory Manager

Authorised by  
Chris Bryan  
Senior Test Engineer  
Issue date: 9<sup>th</sup> November 2017

**Exova (UK) Ltd (trading as Exova)**

Chiltern House, Stocking Lane, Hughenden Valley, High Wycombe, HP14 4ND, UK

Tel: 01494 569800 Fax: 01494 564895

Web: [www.exova.com](http://www.exova.com) Email: [europa@bmrtrada.com](mailto:europa@bmrtrada.com)

This document is confidential and remains the property Exova (UK) Ltd



1762